METOREYCUE

=

ZONGSHE

N
o
i
9
3
N

2 5]

MOTORCYCLE

COMPONENTS
CATALOG
EE 3Tt & F 5B 14 E

CHONGQING ZONGSHEN MOTORCYCLE INDUSTRY MANUFACTURE CO. LTD.

B X EBYETWHIERR

l

ZS150T-3



s
\-

®
ZONGSHEN

7S150T—3 Motorcycele Components Catalog

R J#& » $7= FAN COVER. SHIELD

-
R 2
FAN COVER- SHIELD
N\

Fs W = 3 AR B AR e
RefNo Part No Chinese Description English Description Oty
1 90212-1047-0000 PEEHRE SEALING CUSHION, SHIELD 1
2 B166740A0600187 NEEZFE M6x18 BOLT M6x18 3
3 71119-1015-0000 BUREEE]] LOCKNUT I 4
4 12101-1015-0000 BRELK CIRCLIP, BREATHER TUBE 1
5 B00845000550160 B HHR4T STS.5%x16 SCREW ST6x16 3
6 7 e 25 1A e 3% CLIP, HIGH VOLTAGE WIRE 1
7 1923B-1047-0000 REEFEAE ASSEMBLY, UPPER COVER, FAN 1
8 90212-1047-0001 L EEHRE SEALING CUSHION, UPPER COVER 1
9 12101-1047-0000 BRELFR CIRCLIP, BREATHER TUBE 1
10 | 90212-1047-0002 TIEEHRER SEALING CUSHION, LOWER COVER 1
11 1922B-1047-0000 RETHELAS ASSEMBLY, LOWER COVER, FAN 1
12 12114-1015-0000 ¥ YR 3 CLIP, SPILLING PIPE 1
13 B166740A0600257 NEERE M6x25 BOLT M6x25 3
14 B166740A0600167 NETUERE M6x16 BOLT M6x16 1
15 1911B-1047-0000 AR 25 A COVER ASSEMBLY, COOLING FAN 1
16 82203-1015-0000 BEHEILFER LEAD CLIP, STARTING MOTOR 1
17 19111-1047-0000 AHREERRE ] RUBBER PLUG, COOLING FAN 1

COVER
18 | B09456000480120 EIIE4] ST4.8x12 | SCREW ST4.8x12 2
19 19101-1047-0000 =R R PEAR STOP PLATE, COOLING FAN 1




=

ZﬂNE;IIEN

CYLINDER ASSEMBLY

) y,
e Fgs W = 3L AR EIL AR H=E
Qty RefNo Part No Chinese Description English Description Qty
I 1 12104-1047-0000 BRE BREATHER TUBE 1
3 2 91405-1015-0000 BREFRE 085 CLIP, BREATHER TUBE ¢ 8.5 2
4 3 91119-1047-0000 T 3k 25 [F] 2 MR 4T SCREW 2
1 4 90250-1047-0000 BEAT BB 22x12 GASKET 22x12 2
3 5 11226-1047-0000 Rk E% UPPER COVER, CYLINDER HEAD 1
! 6 90103-1047-0000 ALk A EE GASKET, CYLINDER HEAD UPPER 1
1 : COVER
ER 1 INTERIOR COVER PLATE,
1 : 7 11244-1047-0000 Uk AR CYLINDER HEAD COVER !
/ER 1 90215-1047-0000 | ALk ARF B S | GASKET 1
[ 1 ‘ B00845000420082 | HBURLT ST4.2x8 SCREW ST4.2x8 3
1 10 | B06177010800009 | #ZFf M8 NUT M8 4
3 11 11011-1047-0000 R CONNECT PLATE 2
1 12 | 15131-1047-0000 rhFe bR UPPER FLAP, CAMSHAFT 1
N 1 13 91521-10001600000 | FEA4Y 10x16 DOWEL PIN 10x16 6
1 ;_ 14 | 81300-G011-0000 | :K{EE (ATTC) SPARK PLUG (A7TC) 1
FAN : 15 1122B-1047-0000 SELRAE CYLINDER HEAD ASSEMBLY 1
; 16 91127-1015-0000 HREXCKIER M6x60 STUD M6x60 2
2 17 | 91138-1047-0000 L3k H SRR KR # STUD M8x32 2
1 5 M8x32




xS

ZONGSHEN

Z5150T—3 Motorcycle Components Catalog

SELHE4E  CYLINDER ASSEMBLY

CYLINDER ASSEMBLY

.

Fs w S I ZFR FEXL AR HE
RefNo Part No Chinese Description English Description Qty
18 B166740A0601007 | /MR M6x100 BOLT M6x100 2
19 | 9022B-J026-0000 RELEHBAE CASKET - ASSEMBLY. - CYLINDER 1

HEAD
—_ GASKET, HEAT INSULATING,
20 90214-1015-0000 1k, 2% R HA B CARBURETOR 1
21 15810-1015-0000 Ak 8 25 BB FAR ADIABATIC PLATE, CARBURETOR 1
22 | 90101-20270002000 | O &5+ 27x2.0 O-RING 27x2.0 1
23 B06177010600009 | #2fF M6 NUT M6 2
24 15800-1015-0063 BHEERE JQ-63) ASSEMBLY, INLET PIPE  (JQ-63) 1
25 1583B-1015-0000 HREREAL CLIP ASSEMBLY, INLET PIPE 1
26 1110B-J026-0000 G ASSEMBLY, CYLINDER BLOCK 1
27 90205-J026-0000 RELEEE B GASKET, CYLINDER BLOCK 1
28 17100-J204-0000 AR CARBURETOR 1




7S150T—3 Motorcycle Components Catalog

ZONGSHEN

S HL#) VALVE MECHANISM

- N
/@ 24
» 25
@
¢
0
23
S
I VALVE MECHANISM
N _
Fe w = &R AR H=
RefNo Part No Chinese Description English Description Qty
1 11203-1015-0000 Tl 1R BR AT AR LIMIT PLATE , REDUCTING VALVE 1
2 15100-1047-0000 T3 A CAMSHAFT PARTS 1
ADJUSTING NUT, VALVE
3 15403-D002-0000 | =[] A B i i ’ 2
=071 18] BER T B8 B CLEARANCE
ADJUSTING  SCREW, VALVE
4 15404-D002-0000 | K[ A BRVETI 124 ’ 2
ST E BRIV T WRET CLEARANCE
5 1540A-1047-0000 SITEEAE ASSEMBLY, VALVE ROCKER ARM 2
) SHAFT, VALVE ROCKER ARM
6 15402-1015-1000 =1 i ’ 1
SITRER #HS) (INELT)
SHAFT, VALVE ROCKER ARM
7 15402-1015-2000 ANk = ’ 1
SITREH HX) (EXHAUST)
8 15707-D002-0000 A8 VALVE COTTER 4
9 15705-D002-0000 | S5 E (1) RETAINER, VALVE SPRING 2
10 15704-1047-0000 HRITHHE VALVE INNER SPRING 2
11 15703-1047-0000 KI5 E VALVE OUTER SPRING 2
12 15706-D002-0000 B4 g ERE () SEAT, VALVE OUTER SPRING 2
13 | 1572B-D002-0000 | #yHEBAS ASSEMBLY, VALVE STEM SEAL 2
14 15701-1047-0000 ST INLET VALVE 1
15 15702-1047-0000 HA] EXHAUST VALVE 1
16 B166740A0600257 | /NEIEHE M6x25 BOLT M6x25 2




54

3
ZONGSHEN

ZS150T—3 Motorcycle Components Catalog

RS MM VALVE MECHANISM

24

25

3 ~
20
74 vkl
VALVE MECHANISM
\ y,
)

Fs w = L& WA =2
RefNo Part No Chinese Description English Description Oty
17 B166740A0600127 | /MEIEH M6x12 BOLT M6x12 1
18 93301-80621012000 | Fk'ZASHH 6.2x1x12 WASHER 6.2x1x12 (COPPER) 1
19 1554B-1047-0000 KEBHE TENSIONER ASSEMBLY 1
20 | 90211-1047-0000 KR AR B GASKET, TENSIONER 1
21 1552A-1015-0000 AR ERAE PLATE ASSEMBLY, TENSION 1
22 1532B-1047-0000 ERHELAHE (94 ) ASSEMBLY, TIMING CHAIN (94) 1
23 1553A-1015-0000 HEFRRAE GUIDE PLATE ASSEMBLY 1
24 90101-10152000150 | O F & & 15.2x1.5 O-RING 15.2x1.5 1
25 15507-1015-0000 B &P AT Ig R BOLT ,FIXING CHAIN 1




7S150T—3 Motorcycle Components Catalog

s

ZONGSHEN

s (K&

CRANKCASE COVER

HOLE CAP

4 )
CRANKCASE COVER
\ ‘ J
FE w = ol a BRI AR #He
RefNo Part No Chinese Description English Description Qty

1 B166740A0600957 | /MEIEH: M6%95 BOLT M6x95 4

2 B166740A0601007 | /MEiEH M6x100 BOLT M6x100 1

3 B166740A0601107 | /NMEiEH M6x110 BOLT M6x110 2

4 12401-1015-0000 A.CG [E&k CLIP, A.C.G WIRE 1

5 14301-1015-0200 L R 20 & (PA66) DIPSTICK 1

6 90101-10180000300 | O %5+t M8 18x3 O-RING 18x3 1

7 B166740A0600357 | /NEEER M6x35 BOLT M6x35 1
OIL SEAL, RIGHT CRANKSHAFT

8 90302-1015-0001 A B EmE 19.8x30x7 1
19.8x30x7

9 91521-08001400000 | ;Efr4H 8x14 DOWEL PIN 8x14 2
GASKET, RIGHT CRAMKCASE

10 90206-1015-0000 7 HH A 3 1
COVER
ASSEMBLY, RIGHT CRANKCASE

11 12421-1015-0000 A EAE 1
COVER

12 1431B-I1006-0000 CB125 ¥ Lmd 3 M4 | ASSEMBLY, OIL FILTER SCREEN 1

13 14221-1015-0000 HLim I P 5 2 SPRING, OIL FILTER SCREEN 1

: 70 K1% O & B
14 90101-20296000320 T e E O-RING 29.6x3.2 1
29.6x3.2(RFEL)

ASSEMBLY, TAPPET ADJUSTING 1

15 11229-D002-0000 RINEHHE




%%;{w“
S22,

zaNE.?ﬂEN

7Z5150T—3 Motorcycle Components Catalog

HEAEE (KE%)

CRANKCASE COVER

CRANKCASE COVER

N

Fs W 5 &R RN AMR £

RefNo Part No Chinese Description English Description Oty
16 B166740A0600327 | /NMEIEHA M6x32 BOLT M6x32 1
17 B00845000420080 | HMHE4T ST4.2x8 SCREW ST4.2x8 4
18 12311-1015-0000 R EK GUIDE PLATE, AEARTE 1
19 | 91521-08001400000 | =74y 8x14 DOWELPIN 8x14 2
20 12301-J026-1000 Ze e o COVER, LEFT CRANKCASE 1
21 B166740A0600657 | /NEIZH M6x65 BOLT M6x65 2
22 B166740A0600407 | /NEIZEMA M6x40 BOLT M6x40 8
23 10006-1015-0000 FZE R LI CLAMP, BRAKE WIRE 1
24 B166740A0600147 | /NEHIEH M6x14 BOLT M6x14 1
25 21130-1015-0000 FCEEHIIER STOP PLATE, MAIN STAND 1
26 12108-1015-0000 A Je CLIP, OVERFLOW PIPE 1
27 10007-1015-0000 TSk CLAMP, WIRE 1
28 90204-1047-0000 2 i A B 2 4 OASKET,  LEFT  CRANKCASE 1

COVER
— |




xs

ZS150T—3 Motoreycle Components Catalog NS

EZMIH  TRANSMISSION MECHANISM

&5
TRANSMISSION MECHANISM 0 \? 16

= | Fs W S 3L ZFR HIL AR H=
Qty ] RefNo Part No Chinese Description English Description Qty

1 1 23231-1047-0002 BEWMAE ASSEMBLY, FINALLY SHAFT 1

4 2 B0089401200000000 | 4/ 20 | CIRCLIP 20 1

1 3 23232-1047-0000 BARRAMHE 4014 ASSEMBLY, FINALLY GEAR (40) 1

2 4 2352B-1047-0000 SR TR EAER= ASSEMBLY, MIDDLE SHAFT 1

1 5 23220-1047-0000 FHAE 1515) MAINSHAFT ASSEMBLY (15) 1

2 6 91521-08001400000 | Efr4 8x14 DOWELPIN 8x14 2

8 7 92102-00000006204 | %h7& (6204) BEARING (6204) 1

1 8 92102-00000006203 | & (6203) BEARING (6203) 1

1 9 92102-00000006202 | %A (6202) BEARING (6202) 1

1 10 | 90216-1015-0000 TR B GASKET, GEARSHIFT CASE 1

1 11 12422-1015-0000 BRI = COVER, GEARSHIFT CASE 1

1 b WASHER 8.2x1.8x16

1 12 93301-70821816000 | yHIFLEEEME 8.2x1.8x16 (ALUMINIUM) 2
13 B166740A0600357 | /NETEEE M6x35 BOLT M6x35 3
14 | B166740A0800127 | /ME#E#E M8x12 BOLT M8x12 2
15 90310-1015-0000 IxghERmE 20x32x6 OIL SEAL 20x32x6 1
16 B166740A0600287 | /NELIEFE M6x28 BQLT M6x28 3

_O.




,‘EE::SE? B
SZ£ o

Z5150T—3 Motorcycle Components Catalog

ZONGSHEN

VLR OIL PUMP

\
| FS 5 A KL AR =
| RefNo Part No Chinese Description English Description Qty
1 B166740A0600127 | /NEEEH M6x12 BOLT M6x12 2
2 12002-1015-0000 P BB AR BAFFLE PLATE, LUBRICATING OIL 1
| 3 14103-1015-0000 | HIyHIFR#ES (44 ) CHAIN, OIL PUMP (44) 1
“ 4 B06177010600009 | #2H} Me6 NUT M6 1
f 5 1432B-1015-0000 HlMREsheEs DRIVEN SPROCKET, OIL PUMP 1
| 6 | B166740A0600257 | /hSiZH: M6x25 BLOT M6x25 2
! 7 14107-1015-0000 TR SHAFT, OIL PUMP 1
8 14110-1015-0000 IR E DA CASE, OIL PUMP 1
9 91522-04000600000 | EAI4Y 4x6.0 DOWEL PIN 4x6.5 1
| 10 14112-1015-0000 IRGEZ = OUTER ROTOR, OIL PUMP 1
! 11 14111-1015-0000 MR AT INNER ROTOR, OIL PUMP 1
| 12 14108-1015-0000 LT AR COVER, OIL PUMP 1
|| 13 B00818000300082 | 84T M3x10 SCREW M3x10 1
14 14100-1015-0000 P ZR R4 OIL PUMP 1
|
1
N :
I

-10-




7ZS150T—3 Motorcycle Components Catalog ‘ o

@45 CRANKCASE

CRANKCASE

HE FE W = 3L &R BEILATR e
Qty RefNo Part No Chinese Description English Description Qty
2 1 91101-1047-0000 SELRK R A M8x209 STUD A M8x209 2

L 1 ; 2 91102-1047-0000 REXCEL R B M8x201 STUD B M8x201
1 ;; 3 | B166740A0600507 | /MHERKE M6x50 BOLT M6x50 2
1 ;‘ . X RUBBER BUSH  ASSEMBLY,
1 4 1215B-1015-0000 RHHL R EE M ENGINE HANG BRACKET 2
2 5 1222B-1015-0000 F A S ASSEMBLY, RIGHT CRANKCASE 1
1 | 6 91521-08001400000 | EfL%H 8x14 DOWEL PIN 8x14 2
1 7 [ 90208-1015-0000 Rl i A GASKET, CRANKCASE 1
1 8 12105-1015-0000 BRE BREATHER TUBE 1
1 . s ASSEMBLY, REAR  BUMPER
. 9 12140-1015-0000 SRS T AT E L OWER END 1
1 10 | 92102-0006004-2RS | %H7& (6004-2RS) BEARING (6004-2RS) 1
1 11 90311-1015-0000 BASmE 27x42x7 OIL SEAL, FINALLY SHAFT 27x42x7 1
1 12 | 92102-00000006301 | %h7& (6301) BEARING (6301) 1
13 | 92102-00000006002 | A& (6002) BEARING (6002) 1
14 | 90302-1015-0000 72 ih#hmE 19.8x30x7 OIL SEAL, LEFT CRANKSHART 1
1?.8x30x7
15 | 93301-71251520000 | H[E 12.5x1.5x20 WASHER 12.5x1.5x20 1
16 | 91103-D002-0000 HUHIEZE M12x1.5 OIL DRAIN PLUG MI12x1.5 1
17 1212B-J026-0001 e 4 A & (I KARHERK) | ASSEMBLY, LEFT CRANKCASE 1
-11-




isii:éf!"““" -
£

| ronESen 7ZS150T—3 Motorcycle Components Catalog

Hi% /35 2 /SEFFE4:  CRANKSHAFT/PISTON,/CONNECTING ROD COMP

! i / 55 / AT
L CRANKSHAFT/PISTON/CONNECTING ROD COMP

_ y
H
N Fs W =S R EZFR LR HE
N RefNo Part No Chinese Description English Description Qty
1 13103-J026-0000 THEHf— PISTON RING (1ST) 1
2 13104-J026-0000 THEL PISTON RING (2ND) 1
3 13120-J026-0000 W AEE ASSEMBLY, OIL RING 1
4 91401-1006-0000 T CIRCLIP, PISTON PIN 2
5 91601-1015-0000 KR 25x14x4 SEMICIRCULAR KEY 25x 14x4 2
ASSEMBLY, CRANK SHAFT
! 6 1320B-J026-0000 } ’ 1
‘ HOTERT AOAE CONNECTING ROD
1 7 ' 1310A-J026-0000 TEER B ASSEMBLY, PISTON RING 1
B 8 13101-J026-0000 I PISTON 1
: 13102-J026-0000 THEER PISTON PIN 1
vl
|
1
i
: :\
1
| i
| ]
\ -12-



7ZS150T—3 Motorcycle Components Catalog

x5

. ZONGSHEN. |

INzh4% DRIVE DISK

FT

- N\
\_ J
Fe w = R AR WA H=E
RefNo Part No Chinese Description English Description Oty

ASSEMBLY, DRIVE TRIGONAL
1 26330-J026-0000 WA =MEwHE 1
BELT
2 26210-1015-0000 MBI R R ASSEMBLY, DRIVEN BELT WHEEL 1
3 91211-1015-0000 MBhEERE NUT, DRIVEN GEAR 1
4 26220-1015-0000 BB A E SUBASSEMBLY, FRICTION WHEEL 1
5 26200-1015-0000 MBI e A ASSEMBLY, DRIVEN BELT WHEEL 1
6 93301-11222524000 | A& 12.2x2.5x24 WASHER 12.2x2.5x24 1
] ] 4 A i !
7 91208-1015-0000 NaEaHURRE NUT M12x1.25 1
M12x1.25
21120-1015-0000 BotERe Y IDLE WHEEL, KICK STARTER 1
93301-A1251522000 | JE &M 12.5x1.5x22 NYLON WASHER  12.5x1.5x22 1
RATCHET WHEEL ASSEMBLY,
10 2111B-1015-0000 % 4 ’ 1
BB E KICK STARTER
11 21125-1015-0000 Ja BB FRICTION SPRING, KICK STARTER 1
SPRING, KICK STARTING
12 21119-1015-0000 % 1
BB RATCHET WHEEL
13 B0011901030085000 | 45F 3x8.5 PIN 3x8.5 1
RATCHET WHEEL SHAFT, KICK
14 21126-1015-0000 % 1
B STARTER
15 21100-1015-0001 JE BhE R R KICK STARTING SHAFT ASSEMBLY 1

-13-



G Z ©
| ZONGSHEN

7S150T—3 Motorcycle Components

Catalog

IXzh#: DRIVE DISK

Fs W = H3L &R TILATR HeE
RefNo Part No Chinese Description English Description Qty
16 21102-1015-0000 B B E SLEEVE, KICK STARTING SHAFT 1
17 21101-1015-0000 B Bhih A KICK STARTING SHAFT PARTS 1
18 | 21106-1015-0000 . RETURN SPRING, KICK STARTING |
SHAFT
19 | 21110-1015-0000 = CikE=Yid SPRING SEAT, KICK STARTER 1
20 B166740A0600127 | /MEIEM M6x12 BOLT M6x14 1
21 93301-H1421021000 | EahH M 14.2x1.0x21 WASHER 14.2x1.0x21 1
22 | 21103-1015-0000 R E S E SLEEVE, KICK STARTING SHAFT 1
ASSEMBLY, KICK  STARTING
23 | 21200-1047-0027 BEVE M (QD-27) LEVER (QD-27) 1
24 | 21109-1015-0000 BN DRIVEN GEAR KICK STARTER 1
25 | 26103-1015-0000 R CUSHION 3
26 26106-1015-0000 FHEAR RAMP PLATE 1
27 26131-1015-0000 BEILET CENTRIFUGAL ROLLER 6
28 26120-1015-0000 o B MOVING FRICTION WHEEL 1
29 | 26102-1015-0000 wBE SLEEVE 1
30 26110-1015-0000 Kzh4E DRIVE PLATE 1
31 93301-11222524000 | #E 12.2x24x2.5 WASHER 12.2x24x2.5 1
32 | 91202-1015-0000 B RYUEIBREE M12x1.25 | NUT M12x1.25 1
33 | 26100-1015-0000 E R ASSEMBLY, DRIVE BELT WHEEL 1




44

ZS150T—3 Motorcycle Components Catalog O

HEEHLE AL MAGNETO COMP

MAGNETO COMP

_ - J
HE | Fs W = &R AR HE
Qty ‘ RefNo Part No Chinese Description English Description Qty

1 1 B166740A0600187 | /NE#ER M6x18 BOLT M6x18 4
1 | 2 1910B-J026-0000 BHIR R A ASSEMBLY, COOLING FAN 1
) 3 91202-1015-0000 BARHUZIER M12x1.25 | NUT M12x1.25 1

4 26242-1015-0000 HH 12.2x24x2.5 WASHER  12.2x24x2.5 1
1 5 82130-1047-0000 MR TAaAE ROTOR ASSEMBLY, MAGNETO 1
1 6 B166740A0600207 | /NTIEH M6x20 BOLT M6x20 2
1 7 B05783000500127 | UE# M5x12 BOLT M5x12 2
1 8 82120-1047-0000 WENETFAE STATOR ASSEMBLY, MAGNETO 1
1
1
3
1
6
1
1
1 .
1
1
1

-15-




ZONGSHEN

ZS150T—3 Motorcycle Components Catalog

B 3hAL# ELECTRIC STARTING MECHANISM

4 ™\
. J
Fs W S R 3L &R B AR He
RefNo Part No Chinese Description English Description Oty
1 82200-1015-0000 JB B LR ASSEMBLY, STARTING MOTOR 1
2 21421-1015-0000 LT (—) DOUBLE GEAR (1ST) 1
3 21402-1015-0000 SUER R 305 SHAFT, DOUBLE GEAR 1

& 2% PR
4 91209-1015-0000 BABaBURRE NUT M22x1 1
M22x1
5 93301-12222531000 | #[E 22.2x2.5x31 WASHER 22.2x2.5x31 1
6 21314-1015-0000 BRER GEAR, STARING CLUTCH 1
7 92102-0000K283217 | FE4HHIA& (K283217) NEEDLE BEARING (K283217) 1
8 B00070010600187 124] M6x18 SCREW M6x18 3
9 21309-1015-0000 BB &R Ak STARTING CLUTCH BODY 1
10 21304-1015-0000 JE &R ROLLER, STARTING CLUTCH 3
SOCKET, SPRING, STARTING
11 21305-1015-0000 HEE 3
BEEARREE CLUTCH
B SPRING, ROLLER, STARTING
12 21303-1015-0000 LREH 3
BB RRANE CLUTCH
13 21312-1015-0000 EE A% FLANGE, STARING CLUTCH 1
ASSEMBLY, OVERRUNNING
14 21300-1015-0000 & ’ 1
| R ARG CLUTCH

-16-




1

7S150T—3 Motorcycle Components Catalog e

fk.yh2%  CARBURETOR

[ 26 \
|
_ - _/
HE Fs W = I ZFR B AFR E
Qty RefNo Part No Chinese Description English Description Oty
1 1 GB/T818-2000 H2ETM4 X8 SCREW M4X8 2
1 2 17104-J204-0000 e PLATE CLIP 1
1 3 17102-J204-0000 A v 2% TH 55 CAP,VACUUM PISTON VALVE 1
. 4 17176-J204-0000 P R R SPING 1
5 17153-J204-0000 WA SRR PLATE SET 1
1 6 17156-J204-0000 FihEr OIL NEEDLE 1
1 7 17110-J204-0000 BIHER VACUUM PISTON VALVE 1
1 8 17105-J204-0000 RELIX, 1 45 AIR BLOCK VALVE 1
3 9 GB/T818-2000 BEATM5X 12 SCREW M5 X 12 2
1 10 GB/T818-2000 IEETM4 X 10 SCREW M4 X 10 2
3 11 17111-J204-0000 B IRETA SCREW SET 1
‘r 3 12 91125-J204-0000 BiEEL 35# INJECTING NOZZLE 35# 1
13 17118-J204-0000 FEA 1124 MAIN INJECTING NOZZLE 112# 1
'r 3 14 17153-J204-0000 TSR BASE,OIL NEEDLE 1
15 17174-J204-0000 B H GASKET 1
1 16 17140-J204-0000 HTFEAH FLOAT CHAMBER 1
'r ] 17 GB/T818-2000 B24£T M4x14 SCREW M4 X 14 4
18 17148-J204-0000 1 28 O E OVERFLOW TUBE 1
19 17150-J204-0000 =83 TUBE CLIP 1
20 17154-J204-0000 BT FLOAT CANISTER ASSY.
-17-




'“iiz:ff :
o2,

 zoNGSEN ZS150T—3 Motorcycle Components Catalog

{788 CARBURETOR

= y,

e
i FS % S R E R ELEH E
ﬂ‘ RefNo Part No Chinese Description English Description Qty
g i 21 17155-J204-0000 TR 1484 FLOST CANISTER VALVE 2
HN 22 171B3-J204-0000 5 A STARTING VALVE SET 1
’ \ 23 | GB/T818-2000 4BETM5x12 SCREW M5x12 2

3 M‘ 3 24 | GB/T818-2000 BE4AT Mdx$ SCREW M4x8 2

| 25 | 171B87204-0000 | s ik igp; L1E CAP,STARTING VALVE ]
i 26 | 17100-1204-0000 | fkiEE CARBURETOR 1

-18-



s

ZS150T—3 Motoreyele Components Catalog zonESen

Bi% FRONT WHEEL

K8 | [ #= H = &R EXET

A

Qty RefNo Part No Chinese Description English Description Oty
2 1 GB5789-1986 AU RS 5l M12x1.25%245 FRONT WHEEL AXLE M12x1.25x245 1
1 ; 2 87330-J204-000071 | +i# 38 SPEEDOMETER GEAR ASSY 1
2 f 3 90335-J204-0100 RS HES) DUST SEAL, SPEEDOMETER GEAR 1
2 4 92102-00000006201 | %#H7A& (6021) BEARING 6201 2
1 5 51117-J204-0000 H Rl E CENTRAL BUSH 1
1 6 90335-J204-0000 CIEZES) DUST SEAL, FRONT WHEEL 1
7 51102-J204-0000 A HE LEFT BUSH, FRONT WHEEL 1
8 GB6187.1-2000 BIHCAEEE M12x1.25 NUT Mi12x1.25 1
9 51103-J204-0000 A4 IR (130/60-13 %) | TYRE130/60-13 1
10 51108-J204-0000 AITHE AIR NOZZLE 1
11 51120-J204-0000 HTEE%S MT3. 50x13 FRONT RIM ASSY 1
12 | 53001-J204-0000 G IR FR. BRAKE DISC 1
13 53004-J204-0000 BRI S g BLOT, FR. BRAKE DISC 3

-19-



ZS150T—3 Motorcycle Components Catalog

J5% REAR WHEEL

JEEUERE M16x1.5

4 N
g
\ J
Fs W = 3L Z R KL AR HE
RefNo Part No Chinese Description English Description Qty
1 51220-J204-0000 JEEBHE MT3. 50x13 REAR RIM ASSY 1
2 51203-J204-0000 JER SR (130/60-13 E&) | TYRE130/60-13 1
3 51108-J204-0000 alil 1 AIR NOZZLE 1
4 54209-J204-0000 J& B0 %8 REAR BRAKE CAM 1
5 54207-J204-0000 JEHshiRE REAR BRAKE LEVER ASSY. 1
6 GB5789-1986 B2 M6x35 BOLT M6x35 1
7 54204-J204-0000 JE HIBh B R REAR BRAKE SHOE ASSY. 2
8 54201-J204-0000 J& 3 B e REAR BRAKE REDAT ASSY. 2
9 GB6187.1-2000 NUT M16x1.5 1

20-



xS

7S150T—3 Motorcyele Components Catalog o

BT X FRONT FORK

—
_ - _
HE : Fs w S LA R T AR HE
Qty RefNo Part No Chinese Description English Description Qty

1 1 71100-J204-0000 77 T A A R STEERING COLUMN WELDING 1

1 2 GB5789-1986 77 M AEE24 M10x1.25x50 | BOLT M10x1.25x50 4

1 3 71106-J204-0000 BURWERE LOCK NUT 1

1 4 71105-J204-0000 77 ) A TR T AR A ADJUSTING NUT 1

1 5 71203-7204-0000 R b e e UPPER RACE 1

1 6 71208-J204-0000 R FFE BALL STEEL ASSY. 1

2 7 71201-J204-0000 B 7 b P UPPER RACE 1

2 8 | 71202-J7204-0000 H7A T 478 LOWER RACE 1

1 9 71200-J204-0000 77 ) A S A JR LOWER RACE 1
10 34100-J204-000071 | ZRIVEESS FRONT SHOCK ABSORBER,LEFT 1
11 34200-J204-000071 | ARIVEZESS FRONT SHOCK ABSORBER,RIGHT 1
12 | 53046-J204-000071 | Rtz E % CLIP, FRONT BRAKE 1
13 | GB5789-1986 B2 M6x12 BOLT M6x12 1
14 GB5789-1986 WERIIR 24182 M8x23 BOLT M8x23 2
15 63101-J204-0000 GIESH Y IRES FRONT PART, FRONT FENDER 1
16 | 63102-J204-0000 AT G 4 REAR PART, FRONT FENDER 1
17 91207-1050-02060L. | WR2EEIe F M6 NUT SPECIAL M6 1
18 9A113-1060-01660L | K Jm kiR M6x12 BOLT SPECIAL M6x12 5
19 | 85105-J204-0000 BREL% X RUBBER QUOIT 1
20 85850-B140-0000 M 5 2% REFLECTOR 2




=

ZONGSHEN

ZS150T—3 Motorcycle Components Catalog

E738/MISZ4E  MAIN STADN/SIDE STAND

4 )
Y
_ )
Fs W = L& FR FIL AR He
RefNo Part No Chinese Description English Description Qty
1 32200-J204-000065 | E %48 MAIN STAND 1
2 32201-J204-0000 FEX R E BUSH, MAIN STAND 2
3 GB5789-1986 BE#2 M10x1.25x25 BOLT M10x1.25x25 2
4 32202-J204-00000C | F XL (XE) SPRING, MAIN STAND (DUBLE) 1
5 32207-J204-0000 TR RUBBER, MAIN STAND 1
6 32208-J204-0000 FREBERANE BUSH 1
7 GB5789-1986 B2 M6x30 BOLT M6x30 1
8 GB5789-1986 12 M6x16 BOLT M6x16 1
9 72380-B140-0000 FRKFF K FLAMEOUT SWITCH 1
10 32131-J204-0000 37 2R 42 BOLT, SIDE STAND 1
11 32130-J204-0000 =z 58 SIDE STAND 1
12 | GB93 HEEME 10 WASHER10 1
13 GB/T6170 BEREM10X 1. 25 NUT M10x1.25 1
14 | 32102-J204-0000 ST R (UHE) SPRING, SIDE STAND (DUBLE) 1

2.




7S150T—3 Motorcycle Components Catalog

s

ZONGSHEN

JEZES: REAR DAMPER

e A
\ J
Fs W = &R BT AR HE
RefNo Part No Chinese Description English Description Oty
1 33300-J204-0000 JETRE R REAR DAMPER 2
2 GB5789-1986 R M10x1.25%40 BOLT M10x1.25x40 2
3 GB5789-1986 B2 M8x30 BOLT M8x30 2

el il Bl Dl N Y Y iy puiiey iy pES BN S =N

-23-



ZONGSHEN

2S150T—3 Motoreycle Components Catalog

FE 48 MAIN WIRE HARNESS

N

Fs W 5 I ZFR T AR HeE
RefNo Part No Chinese Description English Description Qty

1 81100-1158-0000 RKE:E IGNITION COIL 1

2 GB818-1986 BRET MSx20 SCREW M5x20 1

3 82290-1158-0000 JBah4E 8 STARTING RELAY 1

4 07002-J204-0000 EEH LOCK ASSY. 1

5 GB5789-1986 B2 M6x16 BOLT M6x16 4

6 85600-1158-0000 2% FLASHER 1

7 GB5789-1986 HEHE M6x12 BOLT M6x12 1

8 85500-1158-0000 g\ HORN 1

9 83200-I158-0000 & HEA(12VIN) BATTERY 1

10 | 81200-1158-0100 Rk es ELECTRIC IGNITOR 1

11 83100-1158-0000 RS VOLTAGE REGULATOR 1

12 | 85100-J204-0000 FHE MAIN WIRE 1

13 85150-J204-0000 =R SECONGLY WIRE 1

14 | GB5789-1986 1R M6x12 BOLT M6x12 1

15 85171-B140-0000 REGE 12V15A FUSE12V15A 1

24-




725150T—3

Motorcycle Components Catalog

k4

ZONGSHEN

BiiHE4T HEAD LIGHT

:

s
belD

Qty

GB/T845

"z I
§7
/

N J
Fs W = ol e i EL AR BE
RefNo Part No Chinese Description English Description Qty

1 86100-J204-0000 B FEAT HEAD LIGHT 1
2 86104-J204-0000 BTERIT T 7% COVER, HEAD LIGHT 1
3 86101-J204-0000 BTREAT & 5% SHIELD, HEADLIGHT 1
4 86160-J204-0000 BTERAT TV BULB,HEADLIGHT12V35W/35W 2.
5 86170-J204-0000 INTAT I POSITION LIGHT BULB 2
6 86111-J204-0000 BT EBAT £ 31(S) HEAD LIGHT CABLE 1
7 H BUE4E] ST4.2x13 SCREW TAPPING ST4.2x13 4

el Rl Rl Rl B el e o oy T I G iy RN U P




s,

A ZS150T—3 Motorcycle Components Catalog

Y\ A4 OPERATING SYSTEM

|
\1 I
i
i 5| @& s S &R EXER HE
% “ RefNo Part No Chinese Description English Description Qty
1 §§if 1 72400-J204-0000 i T E DA THROTTLE CABLE 1
2 72100-J204-000065 | J5 [a) 3B & DIRECTION HANDLE 1
g o 3 GB5789-1986 B2 M10x1.25%50 BOLT M10x1.25x50 1
4 | GB6187 25 M10 NUT M10 1
ﬁ; 5 | 63757-1204-0000 H SR TRANSMIT COVER 1
il 6 | 63505-1204-0000 | {XF= SHIELD, METER 1
7 GB/T818-1986 B24T M5x20 SCREW M5x20 1
8 63501-J204-0000 ATRRATAT 7% SHIELD, HEAD LIGHT 1
Ik 9 69110-J204-0100 BN MIRROR ASSY, RIGHT REAR VIEW 1
| 10 | 69120-J204-0100 EERE MIRROR ASSY, LEFT REAR VIEW 1
11 72013-J204-0000 AFHEE GUARD, RIGHT HANDLE 1
12 | 72012-J204-0000 EFiEy=E GUARD, LEFT HANDLE 1
‘ 13 GB/T845-1986 B BUR4T ST4.2x12 SCREW TAPPING ST4.2*13 10
4 14 | 72020-1158-0000 HFEREL S GREASER ASSY 1
' 1 15 | 72010-1158-0000 EFHERE LEFT GRIP ASSY 1
‘ 16 | 72200-J204-0000 2o I B S R LEFT HANDLE BASE 1
z 17 | 72105-1204-0000 T AERE BOSH, HANDLE 1
| 18 | 72800-J204-0000 JatEh R CABLE, REAR BRAKE 1
} 19 | 72807-1204-0000 JEHIEh PR SPRING, CABLE, REAR BRAKE 1
| 20 | 72813-J204-0000 JE BT et R E B JIONT BRAKE ARM 1
26




7ZS150T—3 Motorcycle Components Catalog

ZGNE_?IIE'N

L

o
il

Qty

| ot ] et | et [t |t | e | ) m | ot | |

—
(=

bt | et | et | et | i |t | e

B RS OPERATING SYSTEM

a2 )
g J
Fs W o= 3L AR T AR HE
RefNo Part No Chinese Description English Description Oty
21 | 72804-J204-0000 s REEE NUT ADGUST 1
22 | 53000-J204-0000 BIRREFS A% DISK BRAKE ASSY FR. 1
23 53012-J204-0000 AR B3R MASTER DISK BRAKE ASSY FR. 1
24 | GB/T5787-1986 2R M6x22 BOLT M6x22 2
25 53006-J204-0000 AR _HRE 2R STATER DISK BRAKE ASSY FR. 1
26 72309-J204-0000 EIEEIER] HANDLE, BRAKE ASSY FR. 1
27 53014-J204-0000 BIARRI T 2R CALIPER BRAKE ASSY FR. 1
28 | 53013-J204-0000 AR B A PIECES, BRAKE ASSY FR. 2
29 72313-J204-0000 JEHIBFAR HANDLE, BRAKE ASSY RR. 1
30 | 72210-J204-0000 WIEEAT FF 2R CHANGE LIGHT SWITCH 1
31 72220-J204-0000 TR CHANGE DIRECTION SWITCH 1
32 | 72240-3204-0000 R BA FF 3% LIGHT SWITCH 1
33 72230-3204-0000 |\ $ 4H HORN SWITCH 1
34 72270-3204-0000 B Esh xR ELECTRIC START SWITCH 1
35 72380-1204-0000 B2 AKFFR HURRY-UP FLAMEOUT SWITCH 1
36 GB/T845-1986 B BUE4T ST4.2x16 SCREW TAPPING ST4.2*16 2

-

27-



ZONGSHEN

> <<
240 7Z5150T—3 Motorcycle Components Catalog

Col
o { {Y 3% METER

1)
H :3'\‘“
1 FE P YRR EX &R B8

H’“H RefNo Part No Chinese Description English Description Qty
il 1 | 87100-J204-0000 | 1E AR METER ASSY. 1

“ | f 2 87300-J204-0000 BRER T ODOMETER CABLE 1
S

-28-




7Z5150T—3 Motorecycle Components Catalog

ZﬂNE’ EAN

H=
Qty

RI¥ 4T FRONT TURNING LIGHT

F N
- _J
Fs w5 LB R XL AFR £l
RefNo Part No Chinese Description English Description Qty
1 86400-J204-0000 AR [FAT LEFT FR. TURNING LIGHT 1
2 51120-J204-0000 AR RT RR. RIGHT TURNING LIGHT 1
3 86306-J204-0000 AR mEITITE LEFT FR. TURNING LIGHT COVER 1
4 86303-J204-0000 HRITERR TURNING LIGHT WIRE 2
5 86340-J204-0000 ERTITH 12VIOW BULB,TURNING SIGNAL LIGHT 2
6 86332-J204-0000 AT R E RR. GUARD, TURNING LIGHT FR. 2
7 GB/T845 HBUR4T ST3.5%11 SCREW TAPPING ST3.5x11 6
8 86406-1204-0000 MARRTITE RIGHT FR. TURNING LIGHT COVER 1
9 GB/T845 H B R4T ST4.2x13 'SCREW TAPPING ST4.2x13 4
10 86401-J204-0000 AU ZC 36 AT AT B TURNING LIGHT BASE FR. 1
11 86402-J204-0000 AR AT XT B TURNING LIGHT BASE RR. 1

-29.



=
2’“ £5150T—3 Motorcycle Components Catalog

ZONGSHEN

Iy BUT 2 /B FRONT COVER/FOOTREST

| \i\
| | lal
Il
I
\‘ ) i
,' |
I
it
i) N J
\NA
i 5| @& = BT ESTE HE
M M“ RefNo Part No Chinese Description English Description Oty
\‘ [ J'} 1 | 62301-1204-0000 HIT T 2 FRONT COVER 1 |
;‘ ‘l | 2 | 62307-J204-00000G | HifTE = a4 ¢ DECK BAR, FRONT COVER 1 |
| ' il 3 | 62316-1204-0000 | BT ER A=kt AERAION COVER (L.) FRONT COVER 1 |
: | ‘\ | } 4 | 62317-1204-0000 BT 2 7 3 e AERAION COVER (R.) FRONT COVER 1
| M 5 63702-1204-0000 & DOCUMENT BOX 1
‘ \!‘ 6 63703-J204-0000 Pl COVER, DOCUMENT BOX 1
(l | 7 | 312801204-0000 | kZEHA HOOT, HELMET 1
H ‘\‘ 8 32452-1204-0000 A JE FOOT RESTING RIGHT 1
i 9 32439-1204-0000 =y iy FOOT RESTING LEFT 1 ,
’ ‘ 10 | 62407-J204-0000 Jp s 2 BEDAL RUBBER 1
“ 11 63706-J204-0000 ERMhER COVER, BATTERY BOX 1
H 12 | 62408-J204-0000 B AR PEDAL 1
! 13 | 62217-J204-0000 TR BOTTOM COVER 1
} 14 | 62324-1204-0000 LA FRONT AROUND COVER 1
‘ 15 | GB/T5787-1986 2 M6x12 BOLT M6x12 4
’ 16 | GB/T845 B BUR4T ST4.2x13 SCREW TAPPING ST4.2x13 7
| H 17 BBk K ST42 CLIP. ST4.2 29
\ 18 | GB/T845 B BURE] ST4.2x16 SCREW TAPPING ST4.2x16 22
| / 19 | GB/T5787-1986 R M6x16 BOLT M6x16 2
| 20 | GB/T6177-1986 2 M6 NUT M6 2
1 —""




44

"> @
ZONGSHEN

16 16

) 4‘/
14 7°
17
\ _J
Fs B = L& R AR =
RefNo Part No Chinese Description English Description Oty
1 86200-J204-0000 BT B REAR LIHGT ASSY. 1
2 63203-J204-0000 J=E=r A REAR FENDER 1
3 63202-7204-0000 JEHEERER REAR FENDER RR. 1
4 86700-J204-0000 JE R AT LICENSE LIGHT 1
5 86206-J204-0000 BT B BODY, REAR LIHGT 1
6 86202-J204-0000 RITER CABLE, REAR LIHGT 1
7 86260-J204-0000 BITITH BLUB, REAR LIHGT 1
8 86720-J204-0000 JEHRATITI BLUB, LICENSE LIGHT 1
9 86502-J204-0000 JEERRTITE COVER, RR.L.TURNING LIGHT 1
10 86204-J204-0000 BITITE COVER, REAR LIHGT 1
11 86501-J204-0000 EARRERTITE COVER, RR.R.TURNING LIGHT 1
12 | 85830-J204-0000 JE R REFLECTOR 1
13 63218-J204-000065 | JE 4V A3 42 L. BRACKET, REAR FENGDER 1
14 | 63218-1204-010065 | [ER4VBMRA L 48 R. BRACKET, REAR FENGDER 1
15 GB/T5789-2000 INARVE 2R M6x16 BOLT 6x16 2
16 | GB/T5789-2000 FNAE IR M6x30 BOLT 6x30 2
17 | GB/T5789-2000 INFTE Z B M8x16 BOLT 8x16 1

31-



== .

ZONGSHEN

ZS150T—3 Motorcyele Components Catalog

y# FUEL TANK

/
3 L]
2
14
5
7 @ 12
7 b
et S
)
&
8 [}
1
8
4,
%/
\ g
10 v
\_
Fs w = R AR BRI AR
RefNo Part No Chinese Description English Description
1 61100-J204-000065 | Y4 FUEL TANK 1
2 87200-J204-0000 WAL BB FUEL TRANSMILTER 1
3 87135-J204-0000 A AL B AR 2R B TRANSMILTER PRESSABLE COVER 1
4 87136-J204-0000 PR L BB IR RUBBRE, TRANSMILTER 1
5 61140-J204-0000 HAE 5 FUEL COVER ASSY. 1
6 61117-J204-00000C | W4E T EMR WELDING, FUEL TANK 1
7 GB/T5789-2000 AR Z IR M6x20 BOLT6x20 2
8 GB/T5789-2000 NATEZHIZER M8x16 BOLT 8x16 2
9 61302-J204-0100 HEME 04X 68X 150 TUBE ¢4 X & 8X 150 1
10 61180-B140-0000 RIS JE 2 FUEL FILTER 1
11 61302-J204-0200 HEE&EME 04X $8X80 TUBE ¢4 X ¢ 8X80 1
12 61160-J204-0000 fEFF R NEGATIVE PRESSURE 1
13 61302-J204-0000 FEE 03X &7X230 TUBE ¢ 3X $7X230 1
14 61302-J204-0000 BEEMmE 04X $8X430 TUBE ¢4 X ¢ 8X430 1

-32-




7ZS150T—3 Motorcycle Components Catalog

s

-
ZONGSHEN

—m R R ==l === =] ==

=248 FRAME
S N
N J
Fs W = 3B FR XA HE
RefNo Part No Chinese Description English Description Qty
1 31100-J204-0000 Ze BB YR O FRAME ' 1
2 71113-J204-000065 | WO\ 37 48 BRACKET WELDING, HORN 1
3 31168-1538-0000 g3k 2
4 GB/T6177-1986 INFIVEZTEIERE M10x1.25 | NUT M10x1.25 1
5 GB/T5789-2000 RN HELH M10x1.25x185 SHAFT, ENGINE 1
6 32310-J204-000065 | EahHlLMEE HANDING RACK WELDING 1
7 31135-J204-000065 | ZX¥4E RTIE4E BRACKET, LUGGAGE BOX 1
8 42120-J204-000065 | j5H3e BRACKET, CARRIER 1
9 GB/T5789-2000 INAVE ZH IR M6x12 BOLT M6x12 8
10 | GB/T5789-2000 7N AR 22 TR A M6x20 BOLT M6x12 4
11 GB/T5789-2000 INAEE IR M8x16 BOLT M8x16 2
12 GB/T5789-2000 INFVE SR M10x1.25x55 | BOLT M10x1.25x55 2

-33-



., § P pmpone } 0 g
-U
[ -
L]
W : HSJE~=2% MUFFLER
L ~
il
il
“11 |
I
“‘i:
1
It
i
|
!
i
i
1%
il
It
i
n
[is
ik
i
i, L )
( :}*
L - = e =
il s | & = L&A EXBH HE
HN(f RefNo Part No Chinese Description English Description Oty
I i | 1 18000-J240-0000 HSHFERS MUFFLER 1
| “ 2 18007-J240-0000 HES T B s bRk GASKET EXH PIPE 1
( * 3 18040-J240-0000 HSHEFERPE SIDE COVER, MUFFLER 1
| 4 18008-7240-0000 AR ER RR. COVER, MUFFLER 1
“- 5 1804C-J240-0000 HRHEESRNME SMALL SIDE COVER, MUFFLER 1
’ ; 6 GB/T6177-2000 AR TER M6 NUTS 2
1 7 18046-1240-0000 HREESPPELQRE s | ASBESTIC WASHER 2
’ ' 8 PEAT M5 X8 SCREWS5 X 8 6
i
ii
|
} I -34-




ZS150T—3 Motorcycle Components Catalog %3

239858 ATR FILLTER

B N Y,
H= Fs W = Iz A R FEL AR HE
Qty RefNo Part No Chinese Description English Description Qty

1 1 16100-J204-0000 IR AIR FILLTER 1
1 2 16105-J204-0000 o AIR FILLTER COVER 1
1 3 GB/845-1986 BBUR4ET ST4.8X 16 SCREW ST4.8X 16 8
1 4 1611A-J204-0000 IR E T A STRAINER CORE 1
1 5 16116-J204-0000 TR E AIR FILLTER CRUST 1
2 6 GB/T818-2000 INFVE Z TR M5 X35 BOLT5 X 35 1
2 7 16130-J204-0000 TIRBELHERE CLIP 1
6 8 ‘GB/T-5789-2000 INAEZHRE M6X 16 BOLT6X 16 3

-35-



24@ ZS150T—3 Motorcycle Components Catalog

ZONGSHEN

XNE/BEZT B SEAT/TOOLS

_ )
Fs W 5 3B FR EILAR =
RefNo Part No Chinese Description English Description Qty
| 1 41100-J204-0000 TN JBE SEAT 1
| 2 | 41111-1204-0000 JRE B SHAFT, SEAT 1
3 GB/T-5789-2000 INAEZHER M6X 12 BOLT6X 12 1
4 06000-I1158-0000 BETH TOOLS 1

-36-



ZS150T—3 Motorcycle Components Catalog

JR MR/ — IRAM R T vE S

: 1
j 4
6
3
5
R, ~— Y,
e FE W 5 C ol g o B AM s
Qty RefNo Part No Chinese Description English Description Oty
1 1 | 63206-1204-0100 Ja HE IR P T3 REAR PLATE STAND INSIDE 1
] 2 63206- 7204-0000 JEBR S 4R REAR PLATE STAND 1
1 3 | 18063-J204-0100 EHIRERE ) CONTRUL TUBE 1
1 4 | 16113-J204-0000 YRR R PLATE, AIRFILLTER 1
5 16100-J204-0100 ZIRA R TR SECOND AIR FILLTER 1
6 16172-J204-0100 ZIRANMR PR SR S SECOND AIR FILLTER CORE 1
7 18062-J204-0000 R EEERE NEGATIVE VOLTAGE TUBE 1
8 18060-J204-0000 ZIRANR VALVE 1
9 33308-J204-000065 | JGiRERRER BRACKET REAR DAMPING 1
10 | 51222-J204-00000B | J5#4FE(H) BUSH INSIDE 1
11 51222-J204-01000B | JG# 4t EWGD BUSH OUTSIDE 1
12 | 41490-J204-00000C | a4 e LOCK STANDARD 1
13 72030-1158-00000G | stk 444 BLOCK HANDLE 2
14 42410-J204-0000 BfE (i) REAR BOX 1
-37-




